14.1.1 HVBS-710S Table and Stand Assembly — Exploded View

(1)01(2) S
gg._100(2
46%3 104(2
99 v 103 o)
102
- % :7 62 6
’i

7

123

23



14.1.2 HVBS-710S Bow Assembly — Exploded View

[l 1!

(z)eoz

~F
¥iZ—igh >
A:Tnﬁw

(#)e0T

(Th=L51

{emEL

24



14.1.3 HVBS-710S Assembly — Parts List

Index No. Part No. Description Size Qty
I, HVBS710S-1............... BOttOM PaN.... oo 1
1-1........... TS-0060071 ................ HeX Cap SCreW ........ccvveiiieiiieiieeeieeeieeen 3/8" x1-1/2" ............... 2
1-2 . TS-0570031 ................ HeX NUE ..o 38" 2
1-3..... HVBS710S-1-3............ SUPPOIT POST... et 1
14..... TS-0720071 ................ Spring Washer ..., LA i, 2
1-5........... TS-0050021 ................ HeX Cap SCreW ........ccouviieeiiiiieeeiii e /4" x5/8" ... 2
2 HVBS710S-2............... Feet-Stand (RIGNL).......coouuiuii e 1
S HVBS710S-3............... Feet-Stand (Left) ..o 1
S HVBS710S-4............... PANEL.... 2
5 HVBS710S-5............... Clear HOSE .....ccovvviiiiiiiiiec e, T RSURTPRPTRTIN 1
L JUTTT HVBS710S-6............... PUMP o 1/8HP 1PH................. 1
< T TS-0050011 ................ HeX Cap SCreW......cccvvvveiiiieeiiieeeiieeeieeeaeeeann 14" x /2" ..o 4
1S HVBS710S-9............... [0 7= 4o S 1
10 HVBS710S-10............. HOSE ClAMP ... e 1
11, HVBS710S-11............. HOSE ..o /16" . 1
12, HVBS710S-12 ............. Coolant Tank ........ccuevveiiiiiiiieiiieeine e Ol i, 1
13 HVBS710S-13.............. HaNGIE. ... e 1
14........... TS-0081031 ................ HeX Cap SCreW ........ccouviiieieiiieeeiii e 5/16" X 3/4"......cee 4
15, TS-0680031 ................ Flat Washer ... 5/16" .. 4
15-1......... TS-0720081 ................ Spring Washer ..o, 5I16" .. 4
16............ HVBS710S-16............. Wheel.....ooi i, B 2
16-1......... TS-0680061 ................ Flat Washer ..., 12" i 2
18...cceene HVBS710S-18............. AXIB e 1
19, HVBS710S-19............. L0011 =] g 1o PRI 2
20............ TS-0051071 .....oveeenee HEeX Cap SCreW.......cvvveveviieeiieeeieeei e 5/16" x 1-1/2".............. 4
21............ TS-0680031 ................ Flat Washer .........ccooooiiiiiiiiiiii e, B5/16" . 8
21-1......... TS-0720081 ................ Spring Washer ..o, BI16" ..o, 4
22, TS-0561021 ................ HeX NUL ... 5I16" .. 4
23 HVBS710S-23 ............. o o] SRS 1
24 HVBS710S-24 ............. P e 2
25 . HVBS710S-25............. Lock KNOD ..ccovviiiiiic A" x 314" ..o 1
26 HVBS710S-26.............. FIIEET ... e e 1
27 o HVBS710S-27 ............. BraCKet .. .o 1
28, HVBS710S-28............. BraCKet....coiiieeiiiee e 1
29. . HVBS710S-29............. Chip GUIAE Plate......uueiiieceiieeei e 1
30............ TS-0081031 ................ HeX Cap SCreW......ccccvvveviiieeiieciii e 5/16" X 3/4"................. 2
3l TS-0561021 ................ HeX NUL ... 5/16" .. 2
31-1......... TS-0720081 ................ Spring Washer ........ccoivvviiiiiiiiiinceeee, 5I16" ..o, 2
32, TS-0680031 ................ Flat Washer .........ccoooiiiiiiiiiiii e, 5/16" . 2
32-1......... TS-0081051 ................ HexX Cap SCreW........ccvvveiiiiiiiiiieeieeeeee 5/16" X 1" oo, 2
33, TS-0720081 ................ Spring Washer ..., 5I16" . o 2
34 TS-0561021 ................ HeX NUL ..o 5I16" .. 2
35, HVBS710S-35............. LOWET DISC... i eeieeit ettt et e et e e e e e e aaeaes 1
36, TS-1505021 ................ Socket Head Cap SCrew........ccccvvevvveiinneennnnn. ML0 X 20....c.ciieeenaenn. 4
37 . HVBS710S-37............. SWIVET BASE ...ttt 1
43, HVBS710S-43............. BOttOM SUPPOIT ... et 1
44............ TS-0081051 ................ HeX Cap SCreW .......ccovvveviiiiiiiieeeieeeei e 5/16" X 1" oo 3
45............ TS-0720081 ................ Spring Washer ........cc.ccooviiiiiiiiineee BI16" i 3
46............ HVBS710S-46 ............. LY UT o] o T i o T 1
47 ............ HVBS710S-47 ............. Hydraulic CYIINAEr ........uuiiiiii e 1
48............ HVBS710S-48............. CYlINAEr COVET .. 1
49............ HVBS710S-49 ............. Round Head SCrew ..........cooveviviiiievineninen 4" x 12" e 2
50, HVBS710S-50............. SUPPOIT PIALE ... 1
51.......... TS-0060051 ................ HexX Cap SCreW........ccovvviiiiiiiiiiiceieceeeen 38" X 1" 2
52, TS-0720091 ................ Spring Washer ..o /8" 2



Index No. Part No. Description Size

53, TS-1492041 ................ HeX Cap SCreW .....cccuvivviiiiieiieeeee e M12 x 40......
54 . ... TS-1540081 ................ HeX NUL ..o M12.............
55, HVBS710S-55............. Splash Guard..........ccoiiiiiiii
56, TS-0081031 ................ HeX Cap SCreW ........ccvoveiiiiiiieiiieeieeeeeen 5/16" x 3/4"...
57 .. TS-0720081 ................ Spring Washer ..., 5/16"............
59.. e TS-2311181 ................ HeX NUL ... M18 x 2.5.....
60...ccunnnn. HVBS710S-60............. WASHET ...
6l..eennnnn. HVBS710S-61............. BUSHING ...
62...cuunnnn. HVBS710S-62............. SUPPOIt ShAft.....coiiiiiiii e
63 HVBS710S-63............. PIVOt AT e
64...ceen... TS-0561021 ................ HeX NUL ... 5/16"............
65............ TS-0051071 ... HeX Cap SCreW......ccvvvvveiiieeiieeiiieeeieeeeaeeenn 5/16" x 1-1/2"
66............ TS-0570031 ......ovven. HeX NUL ... 38"
67, TS-0060081 ................ HeX Cap SCreW ........ccvvviiiieiiieiiiieeieeeieee 3/8" x 1-3/4".
68....ccceenn. HVBS710S-68 ............. PIAte ... e
69............ TS-0060071 ................ HexX Cap SCreW........ccvvvviieiiieiiieeieeeeeee 3/8" x 1-1/2".
70, TS-0720091 ................ Spring Washer .........c.ociiiiii 38"
T2, HVBS710S-72.............. UPPET DISC..viiiiiii ettt
T3, TS-1505021 ................ Socket Head Cap SCrew........ccccvvevvveieineennnne. M10 x 20......
T4 HVBS710S-74 ............. Lock Handle..........ooooeiiiiiiiiiii e, 3/8" x 50mm.
75, HVBS710S-75............. Bronze BUShING........c..oviiiiiiii e
76 HVBS710S-76............. Thrust Shaft..........oiiii i
T HVBS710S-77 ............. SCAIE et
77-1......... HVBS710S-77-1.......... RIVEL ..o 2.3 x4 mm...
78, HVBS710S-78............. ANGIE INAICALON ... .cevice e
78-1......... HVBS710S-77-1.......... RIVEL . 2.3x4mm...
8l..oeeennnn. HVBS710S-81 ............. 1= 1o
82..in. HVBS710S-82............. Handwheel ASSemDBIY ...........ooviiiiiiiii e,
83 TS-0270031 ................ SEESCIEW .. it 5/16" x 3/8"...
84............ HVBS710S-84 ............. [I=T= Lo IR Yol €=
85 . . HVBS710S-85............. KBY et 5mm..........
86............ HVBS710S-86 ............. Lead Screw Bracket .............vvivieiiieiiiiiieecie e
87 i HVBS710S-87 ............. ACME NUL .. e
88..iiinnnn. HVBS710S-88............. BULLON «.ee e
8. HVBS710S-89............. RELAINET ... e
90............ TS-2361051 ................ Spring Washer ........ccccooviiiiiiii e M5,
9. HVBS710S-91.............. Round Head SCrew .........ccceeeviiieiiiiennniinnn M5 x 8..........
92.... TS-1506031 ................ Socket Head Cap SCrew..........coevevvevennevennnnn. M12 x 30......
93, TS-0720111 ................ Spring Washer ........ccoivvviiiiiiiiiiineeee, /2"
9............ HVBS710S-94 ............. TOP SUPPOIT. ..ttt et
95. . TS-0081031 ................ HeX Cap SCreW ........ccouvuieiiiiiieeeiii e 5/16" x 3/4"...
96............ TS-0720081 ................ Spring Washer ..., 5/16"............
97 e HVBS710S-97 ............. 0% SUPPOIT ...ttt ee s
98 TS-1491061 ................ HeX Cap SCreW .......ccovvviiiiiiiiiieeeieceiiie e M10 x 40......
99, TS-1540071 ......cevee... HeX NUL ... M10.............
100.......... TS-0720091 ................ Spring Washer ........cc.ccooviiiiiiiiie 3/8"..n,
101.......... TS-0060061 ................ HeX Cap SCreW .......ccovvveviiiiiiiieeeeeeeeii e 3/8" x 1-1/4".
102.......... HVBS710S-102 ........... LIMit SWILCH .oevvei e
103.......... HVBS710S-103 ........... Limit SWItCh COVET ....covvviiiiiiii e
104.......... HVBS710S-104 ........... HeX Cap SCreW .......cccvvveiiiieiiiiiii e 3/16" x 3/8"...
105.......... TS-0081051 ................ HexX Cap SCreW........ccvveiiieiiieiiieeieeeeeee 5/16" x 1" .....
106.......... TS-0680031 ................ Flat Washer .........cooooviiiiii e 5/16"............
107.......... HVBS710S-107 ........... ThUMD SCreW.......veiii e
108.......... HVBS710S-108............ StOP Bracket......oooeviiiiiiiiiiiiiiei e
109.......... HVBS710S-109 ........... WOTK SEOP.... ittt e
110.......... TS-0561021 ................ HeX NUL ... 5/16"............
111.......... TS-0081051 ................ HeX Cap SCreW .......ccovvvviiiiiiiieeeieceiiie e 5/16" x 1" .....



Index No. Part No. Description Size

112.......... HVBS710S-112 ........... SEOP RO ...
114.......... TS-1492031 ... HeX Cap SCreW ........ccvveiiiieiiieiiiieeieeeieee M12 X 35..............
115.......... TS-0720111 ................ Spring Washer ........ccoivvviiiiiiiiiineeee, 12" i,
116.......... HVBS710S-116 ........... Do YT SN
117.......... TS-0060071 ................ HeX Cap SCreW ........covvveiiiiiiiieeeieceeiee e 3/8" x 1-1/2" .........
118.......... TS-0720091 ................ Spring Washer ..., 318"
119.......... HVBS710S-119 ........... Hexagonal StU ..........ooiiiiii e
120.......... TS-0680041 ................ Flat Washer .........coooooiiiiiiiiiiiee 38"
121.......... HVBS710S-121 ........... L (oT L] gTo Y ] = P
122.......... TS-0570031 ................ HEX NUL ...t 38"
123.......... TS-0060031 ................ HEX Cap SCreW ......ccoevvvnieeiiiiiieeeiiii e 3/8" x 3/4" ............
124.......... HVBS710S-124 ........... SPring BraCket ......couuiiiiiiiii e
125.......... HVBS710S-125 ........... Spring Adjusting Rod..........c.cccovvviiiiiineeinns 3/8"
126.......... HVBS710S-126 ........... SPFING ettt e e e
127.......... HVBS710S-127 ........... BV . e
127-1....... TS-0051061 ................ HexX Cap SCreW........ccvveivieiiniiieeeieeeee 5/16" x 1-1/4"........
127-2....... TS-0720081 ................ Spring Washer ..., 5/16" ...
127-3....... TS-0267042 ........uu...... AJUSE SCreW......cevviiiieieeeieeeeiiie e 1/4" x 3/8" ............
131.......... TS-0060051 ................ HexX Cap SCrew .......c.ovvvieiiiiiiiiiieiieeeeeeeee 3/8"x 1" i
131-1....... TS-0720091 ................ Spring Washer ........cc.oooviiiiiiiiiiiiee, 38"
131-2....... TS-0680041 ................ Flat Washer .........ccoooviiiiiiiiiiieee 3/8" i
132.......... HVBS710S-132............ Bearing Bushing (REAr) .........coivuiiiiiieiie e
133.......... HVBS710S-133............ Drive WHEEI ... oo
134 i Blade (local purchase)...........c.cccoevevivennnn. 3/4" x 0.032" x 93"
135.......... HVBS710S-135 ........... Blade BaCk COVET .......covviiiiiiiiiieieiieee e
136.......... HVBS710S-136 ........... WHhEEI COVEY ...t e e e e s
137.......... HVBS710S-137 ........... 8T ) o T
137-1....... TS-0680021 ................ Flat Washer .........ccoooiiiiiiiiiiiee, A" i,
138.......... TS-0680021 ................ Flat Washer ... A" i,
139.......... HVBS710S-49 ............. Round Head SCrew ..........cocceoviviiiiiiineenneen /4" x 1/2" ............
140.......... HVBS710S-140 ........... Adjustable Guide Knob...........c...cieiiiinnnnnnn. 3/8" x1-1/4" .........
141 .......... HVBS710S-141 ........... Adjustable Bracket (Rear).........ccuviiiiiiiiiiiiice e
142.......... BB-608ZZ.................... Ball BEAriNG ... ocvvvvvieeiiiiiieeeiiie e 608ZZ.......cccvvnn....
143.......... HVBS710S-143 ........... Bearing PiN......ccocoiiiiiiiiiiiec e, 8mm......ccoeeeennnns
144 .......... HVBS710S-144 ........... Adjustable Blade Seat (Rear)..........ccovvvviiiiiiiieiieee e,
144-1....... HVBS710S-144-1 ........ Adjustable Blade Seat (Front) .........ccooeveiiiiiiieeiiieee e,
145.......... TS-0561032 ................ HEX NUL ...t 3/8"-24UNF ..........
145-1....... TS-0720091 ................ Spring Washer ........ccooveviiiiiiiiie e, 318"
146.......... HVBS710S-146 ........... Eccentric Shaft ASSembly ...
146-1....... HVBS710S-146-1 ........ Center Shaft ASSEMDIY ..o
147 .......... HVBS710S-147 ........... Vertical Cutting Plate ......... ..o
147-1....... HVBS710S-147-1 ........ SEAL Plate. ... .ot
147-2....... TS-081F031 ................ Flat Head SCrew .........coovvvvvviiiiiiiiinieeiiiineeees /4" x 1/2" ............
152.......... HVBS710S-152 ........... LI SIS U1 o] o o] o S
153.......... HVBS710S-153 ........... HEX Cap SCreW .......oevviiiieeeiiiieeeiiii e 3/8" x1-1/4" .........
154.......... TS-0720091 ................ Spring Washer ........cc.cooviiiiiiniiniee 3/8 i
155.......... TS-0570031 ................ HEX NUL ...t /8"
156.......... HVBS710S-49.............. Round Head SCrew ...........ceeviieeiiveeiniinnnenn, 1/4" x 1/2" ............
157 ... TS-0680021 ................ Flat Washer ... V4" i
158.......... HVBS710S-158 ........... Brush HOIEr........oeioi e e
159.......... TS-0267021 ................ Socket Set SCreW.......oovvvivviiiieiiieeieeeiieeeennn 1/4" x /4" ............
160.......... HVBS710S-160 ........... Fixed BUSKING ....couuiiiii e
161.......... HVBS710S-161 ........... Brush ....ooooiii 1-1/2" x 6 mm.......
162.......... HVBS710S-162 ........... SUPPOIT RO ...t
163.......... HVBS710S-163 ........... NOZZIE COCK ..ottt a s
164 .......... HVBS710S-164 ........... NOZZle COCK SUPPOIT.....ceeiiet et
165.......... TS-0267051 ................ Socket Set SCreW.......ocvvvvevveiiiiieiiiiieeeeiinn, /4" x 1/2" ............

27



Index No. Part No. Description Size

166.......... HVBS710S-166 ........... Socket Head Cap SCreWw.......cccvvvvvvevenneennnnns 5/16" x 1-1/8"
166-1....... TS-0720081 ................ Spring Washer ........ccoivviiiiiiiiiieee, 5/16"............
167.......... HVBS710S-167 ........... CoNNECtioN TUDE .. ...uuiiii e
168.......... HVBS710S-168 ........... HOSE et
169.......... HVBS710S-169 ........... HOSE o
170.......... HVBS710S-170 ........... VaAIVE ..ot
171.......... HVBS710S-171 ........... HOSE ClamMP ... i
172.......... HVBS710S-172 ........... BracCKet.. . .oove i
172-1....... TS-0050011 ................ HEX Cap SCreW .......ovivviiieeiiiiiiee e eeeeiinee e 1/4" x 1/2" ...
172-2....... TS-0720071 ................ Spring Washer .........c.ccooviiiiiiiiiiee /4"..............
172-3....... TS-0680021 ................ Flat Washer ........ccooooviiiiiiiieeee 4"..............
173.......... HVBS710S-173 ........... Adjustable Bracket (Front) .........ccooevviiiiiineiiiecineeineeiies
174.......... HVBS710S-174 ........... Blade GUArd .........uiiiiiiiiieiiii e
175.......... HVBS710S-175........... Round Head SCrew .........ccooevvvviiiievinnennnnennn 3/16" x 1/4"...
176.......... HVBS710S-176 ........... Sliding Guide Plate.........ccooviiiiiiiiiiie e
177 .......... TS-0050011 ................ HexX Cap SCreW........ccvveivieiiniiieeeieeeee 1/4" x 1/2".....
178.......... HVBS710S-178 ........... Blade Tension Sliding BIOCK.............coouiiiiiiiiniicci,
179.......... TS-0270071 ................ Socket Set SCreW.......ccvvvvevieiiiiiieciiieeeeeinn, 5/16" x 3/4"...
180.......... TS-0051071 ................ HEX Cap SCrEW .......vivviiiieeiiiiiieeeiie e eeeiineeees 5/16" x 1-1/2"
181.......... HVBS710S-181 ........... Sliding Draw BIOCK .......c.ccuuiiiiiiiiieeiiii e
182.......... HVBS710S-182 ........... Bearing BUSHING..........ooiiuiiiiiiii e
183.......... BB-6203ZZ.................. Ball BEAriNg .....cccvvueeiiiiiieeiiiii e 620327 ........
184.......... HVBS710S-184 ........... Idler WHEel ......oooueieii e
185.......... TS-0680031 ................ Flat Washer ........ccooooviiiiiiiiiiee 5/16"............
185-1....... TS-0720081 ................ Spring Washer........cccoccovviiiiiieeee e, 5/16"............
186.......... TS-0081031 ................ HeX Cap SCreW ........ccvvviiiieiiieiiieeeieeeeeee 5/16" x 3/4"...
187.......... TS-0680041 ................ Flat Washer .........ccooooiiiiiiiiiii e, 3/8".n,
188.......... HVBS710S-188 ........... Blade Tension Handle .............cooviiiiiiiiiiii e,
189.......... HVBS710S-189 ........... SUPPOIt Plate......cooeiiii e
190.......... TS-0680021 ................ Flat Washer .........cooooviiiiiiiiiiiii e /4"..............
191.......... TS-0050011 ................ HEX Cap SCrEW .......vevviiieeiiiiiieeeiie e e 1/4" x 1/2" ...
197.......... HVBS710S-197 ........... Splash Guard (Front).........cccoceuiiiiiiiii e,
198.......... TS-0680021 ................ Flat Washer .........cccoooviiiiiiiiiiieee /4"..............
199.......... TS-0720071 ................ Spring Washer .........c.ccooviiiiiiiiiee /4"..............
200.......... TS-0050011 ................ HEeX Cap SCreW .......covvvvnieeiiiiieeeeiii et /4" x 1/2" ...
201.......... HVBS710S-201 ........... (0] 011 70] I =70 ) G
202.......... HVBS710S-202 ........... Strain Relief Fitting ........ooovii i
203.......... HVBS710S-203 ........... Control Panel........coouiiiii i
204.......... HVBS710S-204 ........... Round Head SCrew ..........cocevvvviiiievineennennn 3/16" x 3/8"...
205.......... HVBS710S-205 ........... Start SWItCh ...
206.......... HVBS710S-206 ........... SEOP SWItCH .o
207.......... HVBS710S-207 ........... Emergency Stop SWItCh.........oooivviiiiiiiiii e
208.......... TS-0050031 ................ HEX Cap SCrEW .......vevviiiieeiiiiiieeeiie e ee e 1/4" x 3/4" ...
209.......... HVBS710S-209 ........... Soc Head Cap SCrew .......cooevvvviveviiineenennnnn. 3/16” x 1/2"...
210.......... HVBS710S-210 ........... BIOCK Plate .....oiieiiieiiee e
211.......... HVBS710S-211 ........... C-RING .ot S-17..ccinnn.
212.......... BB-6003...........cccevnneen Ball BEAring .......cccvvevvvieiiiieiiieeeie e, 6003............
213.......... HVBS710S-213............ OIl SEAI ...vviiii e
214.......... HVBS710S-214 ........... Bearing BUSHING..........oviiiiiii i
215.......... HVBS710S-215 ........... WOorm Shaft .......ooooi
216.......... HVBS710S-216 ........... (T =T= T g =10
217.......... TS-0271031 ................ Socket Set SCreW.......oovvvvviiiiiiiiieiiieeieeeeen, 3/8" x 3/8".....
218.......... BB-6005...........cccevnneene Ball BEAring .....cccvvueiiiiiieeiiii e 6005 ............
219.......... HVBS710S-219 ........... Ol SEAI ...vviiiiii e
220.......... HVBS710S-220 ........... C-RING ..ottt R-47 ............
221.......... HVBS710S-221 ........... WOrm BUShiNg ........cooviiiiiiii e
222.......... HVBS710S-222 ........... KBY e 6 x20 mm....



Index No. Part No. Description Size Qty

223 .......... HVBS710S-223 ........... WOIM GBI ... . ceeii ettt e e e e e e eees
224.......... HVBS710S-224 ........... Gear BOX GaSKEL.......oviiiiiieei e
225.......... HVBS710S-225 ........... [T =T=T g =T0) Q0 1=
226.......... TS-0050021 ................ HexX Cap SCreW ........ccvvviiiiiiieiiiceieeeieen 1/4" X5/8"....cccvvieaennnn,
227 ..uuu..... HVBS710S-227 ........... VENE PIUG. ..
228.......... TS-0720081 ................ Spring Washer ..., BI16” i
229.......... TS-0051021 .........ee..... HeX Cap SCreW ........covvviiiiiiiiiieeeieceiiie e 5/16" X 5/8"......ueerenn.
230.......... TS-0051061 ................ HeX Cap SCreW .......ccovvveiiiiiiiiieeeieceiie e 5/16" x1-1/4"................
231.......... TS-0561021 ................ HeX NUL ... 5/16” ..
232.......... HVBS710S-232 ........... Motor SUPPOIt Plate .........cvvuiiii e
233.......... HVBS710S-233 ........... MOOr MOUNE PIALE ......ceiviiiiiiie e e
234.......... TS-0561021 ................ HEX NUL ... 5/16” i
235.......... TS-0720081 ................ Spring Washer........ccoocoiviiiiii e, B5I16” .
236.......... TS-0680031 ................ Flat Washer .........ccoocoiiiiiiiiiic e, B5/16” i
237 .. TS-0051051 ................ HexX Cap SCreW ........ccvovviiieiiieiieeeieeeeee 5/16” X 17,
238.......... TS-0561021 ................ HeX NUL ... 5/16" .o
239.......... TS-0051111 ... HexX Cap SCreW........ccoveiviiiiieiiiceieeeeeen 5/16X2-1/2.......ccceunn...
240.......... HVBS710S-240 ........... MOTOT. .. 3/4HP 1PH.................
................ HVBS710S-SC............ Start Capacitor...........cccccceevveeeeieeviininnnennn.....300MFD 125VAC .......
................ HVBS710S-RC............ Run Capacitor...........cccccceeevereerieeeiininnnneee . 20UF 250VAC.............
................ HVBS710S-192-MF ..... Motor Fan (NOt SHOWN)........cc..iiiiiii e
................ HVBS710S-192-MFC.... Motor Fan Cover (N0t SNOWN) ........oiiuiiiiiiiiiee e
................ HVBS710S-192-JB ...... JUNCHON BOX...uuiieeiiiiiiiiiiie ettt sttt e e e e e e e eenees
................ HVBS710S-192-JBC.... JUNCLON BOX COVEN ...ccevviiiiieeiiiieiiiiee ettt eeennes
241 .......... HVBS710S-241 ........... KBY e 5MM
242 .......... HVBS710S-242 ........... KNOD e
243.......... HVBS710S-243 ........... PUIEY COVE ...t
244.......... TS-0680021 ................ Flat Washer .........ccooooiiiiiiiiiici e, A" e
245.......... TS-0050011 ................ HexX Cap SCreW .......cccvvvviiieiiieiieceieeeeeee 4" x1/2" oo,
246.......... TS-0270031 ................ Socket Set SCreW.......oovveevvveeiiiiiie e, 5/16" X 3/8".....uvueenn.
247 .......... HVBS710S-247 ........... WOIM PUIY ... e
248.......... HVBS710S-248 ........... MOLOE PUIBY ...ttt
249.......... HVBS710S-249 ........... Belt .o V270 .
250.......... HVBS710S-250 ........... MagneticC CONLACTON .......veen it e e
................ HVBS710S-WL............ Warning Label (not ShOWN) .........cccooiiiiiiiiii e
................ HVBS710S-LBDA ........ Label — Blade Direction Arrow (not ShOWN)..........cccveviiiiiiiieiiieeeinnns
................ HVBS710S-ID ............. [.D. Label (N0t SNOWN) .......ooiiiiiii e
................ HVBS710S-HP ............ Hardware Package (see contents page 8).........ccoovvvvevinneeierinneenennnnn.
................ JETLOGO-1....eeveee oo e JET LOQO v ceceeeeeveeeeevineen 0 22314 X8
................ STRIPE-1-3/4 .............. JET SHPE..covviiiiiiiiiiiiiieee W L3147 L T L

29



30

LA
3| L z __ ¢ 14 S
| | | _
L85 zas -
cgs
ZA
dNNd—LINY10092
LN
Zn
\
LA N
HOLOW—MVS
LN

LA NOZZ
—1 Q€L-2

o oo
© |+
© |1

15.0 Electrical Connections for HVYBS-710S




	HVBS-710S Band Saw
	1.0 Warranty and Service
	2.0 Table of Contents
	3.0 Safety Warnings
	4.0 About this manual
	5.0 Features
	6.0 Specifications
	7.0 Set-Up and Assembly
	7.1 Unpacking and cleanup
	7.2 Shipping contents
	7.3 Assembly
	7.4 Vertical cutting plate
	7.5 Vertical support post
	7.6 Coolant system

	8.0 Electrical connections
	8.1 Grounding instructions
	8.2 Voltage conversion
	8.3 Extension cords

	9.0 Adjustments
	9.1 Squaring blade to table
	9.2 Squaring blade to vise
	9.3 Vise positioning
	9.4 Miter cuts
	9.5 Setting feed rate
	9.6 Counterbalance spring
	9.7 Blade installation/replacement
	9.8 Blade tension
	9.9 Blade tracking
	9.10 Test cutting to verify adjustment
	9.11 Setting blade speed
	9.12 Blade guide adjustment
	9.13 Chip brush
	9.14 Limit switch

	10.0 Operating controls
	11.0 Operation
	11.1 Pre-Operation inspection
	11.2 Blade break-in procedure
	11.3 General operating procedure
	11.4 Evaluating cutting efficiency

	12.0 Maintenance
	12.1 Coolant level
	12.2 Gear box

	13.0 Troubleshooting the HVBS-710S
	14.0 Replacement Parts
	14.1.1 HVBS-710S Table and Stand Assembly – Exploded View
	14.1.2 HVBS-710S Bow Assembly – Exploded View
	14.1.3 HVBS-710S Assembly – Parts List

	15.0 Electrical Connections



